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0 5 10 15 20 25 30
VERTICAL STRAIN, %

Project: Votgle COL Location: B-4001 UD-3 Project No.: 6141060286
Boring No.: B-4001 Tested By: BM Checked By: HJ

” Sample No.: UD-3 Test Date: 6/14/07 Depth: 118.5°

K MﬂAQ»T(EC Test No.: 7550 Sample Type: Undisturbed Elevation: 100.38'

Description: SAND, silty (SM)

Remarks: UNCONFINED COMPRESSION TEST REPORT by ASTM D2166-00e1

M (3o
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0 5 10 15 20 25 30
VERTICAL STRAIN, %
Symbol 0]
Test No. 7551
Diameter, in 2.8675
Height, in 5.5915
G | Water Content, % 15.37
S | Dry Density, pcf 114.9
Saturation, % 88.92
Void Ratio 0.467
Unconfined Compressive Strength, psi 63.38
Undrained Shear Strength, psi 31.69
Time to Failure, min 3.4542
Strain Rate, %/min 1
Estimated Specific Gravity 2.70
Liquid Limit 50
Plastic Limit 28
Plasticity Index 22
Failure Sketch 7— = R —_—
|
U\
hY) . e B N
Project: Votgle COL
Location: B-4001 UD-5
S Project No.: 6141060286
MACT Boring No.: B-4001
R \ Sample Type: Undisturbed
Description: CLAY (CL)
Remarks: UNCONFINED COMPRESSION TEST REPORT by ASTM D2166-00e1

Thu, 27-SEP-2007 15:02:59

642 of 1625




120 Y L S S S

100

COMPRESSIVE STRESS, psi

()]
]
ll|ll||||Illlllllll;llllIIIIl'lllllllll'llllII)Ii]IIllIi!Jl

Lo ko Laalin ik 1 N N T PO Y, 2, SN (P00 |

Bodicdockbadibodede b Jovikbeoo o B B oot o oo

T 1 T T T 7 7T

LI S I N s S s I s e

T

|l()llll|’ll]1|lll1

O l)§||l|lIillllll‘ll[lll|!l|l!!|l|||Illl]lllllllll[l|l|ll|ll

0

8 10

15
VERTICAL STRAIN, %

20 25

30

Project: Votgle COL

l.ocation: B-4001 UD-5

Project No.: 6141060286

Boring No.: B-4001

Tested By: BM

Checked By: HJ

Sample No.: UD-5

Test Date: 6/14/07

Depth: 133.5'

Test No.: 7551

Sample Type: Undisturbed

Elevation: 85.38'

"| Description: CLAY (CL)

Remarks: UNCONFINED COMPRESSION TEST REPORT by ASTM D2166-00e1

Thu, 27-SEP-2007 15:02:59
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0 5 10 15 20 25 30
VERTICAL STRAIN, %
Symbol 0]
Test No. 7552
Diameter, in 2.8565
Height, in 5.9947
T | Water Content, % 25.93
€ | Dry Density, pcf 97.09
Saturation, % 95.12
Void Ratio 0.7386
Unconfined Compressive Strength, psi 49.22
Undrained Shear Strength, psi 24.61
Time to Failure, min 2.5959
Strain Rate, %/min [
Estimated Specific Gravity 2.70
Liquid Limit ———
Plastic Limit —
Plasticity index .
Failure Sketch : — prsm———y ey

Project: Votgle COL

Location: B-4001 UD-6

Project No.: 6141060286

C Boring No.: B-4001

gty At st g ) e saming

Sample Type: Undisturbed

Description: SILT (ML) (Visual)

Remarks: UNCONFINED COMPRESSION TEST REPORT by ASTM D2166-00e1 H 73407
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VERTICAL STRAIN, 7%

25 30

Project: Votgle COL

Location: B-4001 UD-6

Project No.: 6141060286

Boring No.: B-4001

Tested By: BM

Checked By: HJ

Sample No.: UD-6

Test Date: 6/14/07

Depth: 158.5°

Test No.: 7552

Sample Type: Undisturbed

Elevation: 60.38’

"| Description: SILT (ML) (Visual)

Remarks: UNCONFINED COMPRESSION TEST REPORT by ASTM D2166-00e1

[z
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0 5 10 16 20 25 30
VERTICAL STRAIN, %
Symbol 0]
Test No. 7555
Diameter, in 2.8312
Height, in 6.0052
© | Water Content, % 18.63
£ | Dry Density, pcf 112.5
Saturation, % 101.00
Void Ratio 0.498
Unconfined Compressive Strength, psi 102.2
Undrained Shear Strength, psi 51.09
Time to Failure, min 4.3833
Strain Rate, %/min 1
Estimated Specific Gravity 2.70
Liquid Limit 45
Plastic Limit 27
Piasticity Index 18
Failure Sketch prmememeaneen ey —
Project: Votgle COL
Location: B-4001 UD-9
Project No.: 6141060286
MAQ‘T;EC Boring No.: B-4001
' ~ | Sample Type: Undisturbed
Description: SILT, sandy (ML)
Remarks: UNCONFINED COMPRESSION TEST REPORT by ASTM D2166-00e1 /—b '7/3;/0"]
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0 5 10 15 20 25 30
VERTICAL STRAIN, 7%

Project: Votgle COL Location: B-4001 UD-9 Project No.: 6141060286
Boring No.: B-4001 Tested By: BM Checked By: HJ

. Sample No.: UD-8 Test Date: 6/14/07 Depth: 238.5’

’; MMA”M-E;E, Test No.: 7555 Sample Type: Undisturbed Elevation: -19.62’

I st S Y, S a5

£ st

Description: SILT, sandy (ML)

Remarks: UNCONFINED COMPRESSION TEST REPORT by ASTM D2166-00e1

Y
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0 5 10 15 20 25 30
VERTICAL STRAIN, %
Symbol o
Test No. 7558
Diameter, in 2.855
Height, in 5.6087
© | Water Content, % 19.92
€ | Dry Density, pcf 106.1
Saturation, % 91.35
Void Ratio 0.589
Unconfined Compressive Strength, psi 15.32
Undrained Shear Strength, psi 7.661
Time to Failure, min 17.151
Strain Rate, %/min 1
Estimated Specific Gravity 2.70
Liquid Limit s
Plastic Limit -
Plasticity Index i
Failure Sketch = — A T

Project: Votgle COL

Location: B-4001 UD-14

Project No.: 6141060286

JIMACTEC Boring No.: B-4001

Sample Type: Undisturbed

Description: CLAY, sandy (CH) (Visual)

Remarks: UNCONFINED COMPRESSION TEST REPORT by ASTM D2166-00e1 Mg 2zl
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0 5 10 15 20 25 30
VERTICAL STRAIN, %
Project: Votgle COL Location: B-4001 UD-14 Project No.: 6141060286
Boring No.: B~4001 Tested By: BM Checked By: HJ
Sample No.: UD-14 Test Date: 6/14/07 Depth: 348.5°
MAQImEQ Test No.: 7559 Sample Type: Undisturbed Elevation: -129.62’
Description: CLAY, sandy (CH) (Visual)
Remarks: UNCONFINED COMPRESSION TEST REPORT by ASTM D2166-00e1
I 7(20007
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0 5 10 15 20 25 30
VERTICAL STRAIN, %
Symboi O
Test No. 7563
Diameter, in 2.8317
Height, in 6.0025
© | Water Content, % 27.70
€ | Dry Density, pcf 94.09
Saturation, % 94.50
Void Ratio 0.791
Unconfined Compressive Strength, psi 46.93
Undrained Shear Strength, psi 23.46
Time to Failure, min 1.5333
Strain Rate, %/min 1
Estimated Specific Gravity 2.70
Liquid Limit e
Plastic Limit e
Plasticity Index ——
Failure Sketch — pe—— P

Project: Votgle COL

Location: B-4002 UD-4

Project No.: 6141060286

” MACTE Boring No.: B-4002

gekecting sty e SSUOAERY et

Sample Type: Undisturbed

Description: CLAY (CL) (Visual)

Remarks: UNCONFINED COMPRESSION TEST REPORT by ASTM D2166-00e1 oy 2ol
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0 5 10 15 20 25 30
VERTICAL STRAIN, %

Project: Votgie COL Location: B-4002 UD-4 Project No.: 6141060286
Boring No.: B-4002 Tested By: BM Checked By: HJ
Sample No.: UD-4 Test Date: 6/14/07 Depth: 233.5°

C Test No.: 7563 Sample Type: Undisturbed Elevation: -14.44'

sy Aoh SIS Y bt e

Description: CLAY (CL) (Visual)

Remarks: UNCONFINED COMPRESSION TEST REPORT by ASTM D2166-00e1

P ko)
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0 5 10 15 20 25 30
VERTICAL STRAIN, %
Symbol 0}
Test No. 7564
Diameter, in 2.8605
Height, in 5.9617
© | Water Content, % 25.18
<€ | Dry Density, pcf 98.38
Saturation, % 95.33
Void Ratio 0.713
Unconfined Compressive Strength, psi 16.23
Undrained Shear Strength, psi 8.116
Time to Failure, min 7.3169
Strain Rate, %/min 1
Estimated Specific Gravity 2.70
Liquid Limit -
Plastic Limit i
Plasticity Index —
Failure Sketch fr—— e —_—

Project: Votgle COL

Location: B-4003 UD-1

Project No.: 6141060286

gg{/MACTE Boring No.: B-4003

Sample Type: Undisturbed

Description: SILT (ML) (Visual)

Remarks: UNCONFINED COMPRESSION TEST REPORT by ASTM D2166-00e1 [-/j 7[3&/0’7
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VERTICAL STRAIN, %
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el Stmd st g i
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'MACTEC

wr
e

Project: Votgle COL

Location: B-4003 UD-1

Project No.: 6141060286

Boring No.: B-4003

Tested By: BM

Checked By: HJ

Sample No.: UD-1

Test Date: 6/26/07

Depth: 117.0°

Test No.: 7564

Sample Type: Undisturbed

Elevation: 101.99’

Description: SILT (ML) (Visual)

Remarks: UNCONFINED COMPRESSION TEST REPORT by ASTM D2166-00e1

o (2407

Fri, 27-JUL-2007 15:35:52
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0 5 10 15 20 25 30
VERTICAL STRAIN, %
Symbol O
Test No. 7571
Diameter, in 2.907
Height, in 6.0155
S | Water Content, % 32.61
€ | Dry Density, pcf 71.8
Saturation, % 65.32
Void Ratio 1.35
Unconfined Compressive Strength, psi 11.01
Undrained Shear Strength, psi 5.506
Time to Failure, min 8.2961
Strain Rate, %/min 1
Estimated Specific Gravity 2.70
Liquid Limit rmmmize
Plastic Limit =
Plasticity Index -—=
Failure Sketch _ —_— —_—

Project: Votgle COL

Location: B-4008 UD-1

Project No.: 6141060286

MACTEC Boring No.: B-4008

el S0 i i et

Sample Type: Undisturbed

Description: SILT (ML) (Visual)

Remarks: UNCONFINED COMPRESSION TEST REPORT by ASTM D2166-00e 7 lalo7
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0 5 10 15
VERTICAL STRAIN, %

25

30

N 30 S Y LT St

Project: Votgle COL Location: B-4008 UD-1 Project No.: 6141060286
Boring No.: B-4008 Tested By: BM Checked By: HJ

Sample No.: UD-1 Test Date: 6/27/07 Depth: 98.5'

i

M”if MACTEC Test No.: 7571 Sample Type: Undisturbed Elevation: 119.58’

Description: SILT (ML) (Visual)

Remarks: UNCONFINED COMPRESSION TEST REPORT by ASTM D2166-00e1

e,
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¢} 5 10 15 20 25 30
VERTICAL STRAIN, %
Symbol V)
Test No. 7572
Diameter, in 2.8452
Height, in 6.0115
i | Water Content, % 38.14
£ Dry Density, pcf 80.66
SOxurthon, % 384.49
Void Ratio 1.09
Unconfined Compre sive Strength, psi 164.3
Undrained Shear Strength, psi 82.15
Time to Failure, min 2.6042
Strain Rate, %/min 1
tstimoted Specific Gravity 2.70
Liquid Limit -—
Plastic Limit —
Plasticity Index ---
Failure Sketch i —_— e

K IVIACTEC

Project: Votglie COL

Locaotion: B-4008 UD-2

Project No.: 6141060286

Boring No.: B-4008

Sample Type: Undisturbed

Description: SILT (ML) (Visuolv)“

Fri, 27-3UL~2007 15:37:54

656 0f 1625

Remorks: UNCONFINEG COMPRESSION TEST REPORT by ASTM D2166-00e1
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